
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Fluvat40mgcapsules

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each capsule contains42.12mg fluvastatin sodiumcorrespondingto 40mg fluvastatin.

For thefull list of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Capsule,hard

Brown colouredcapsulecontainingoff-white to pale-yellow powder.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Dyslipidaemia
Treatment of adults with primaryhypercholesterolaemia or mixeddyslipidaemia, asanadjunctto diet,whenresponse
to diet andothernon-pharmacological treatments(e.g.exercise,weightreduction)are inadequate.

Secondaryprevention in coronaryheartdisease
Secondaryprevention of majoradversecardiac events in adultswith coronaryheart diseaseafterpercutaneouscoronary
interventions(seesection5.1).

4.2 Posology and method of administration

Adults

Dyslipidaemia

Prior to initiating treatmentwith fluvastatin, patientsshould beplacedonastandardcholesterol-lowering diet,which
should becontinuedduringtreatment.

Startingandmaintenancedosesshouldbe individualizedaccordingto thebaseline LDL-C levelsandthetreatmentgoal
to beaccomplished.

Therecommendeddosing rangeis 20 to 80mg/day.For patientsrequiringLDL-C reductionto agoalof < 25%a
starting doseof 20mgmaybeusedasone20mgcapsulein theevening.Forpatients requiringLDL-C reductionto a
goal of ≥25%,therecommendedstartingdoseis 40mgas one40mg capsulein theevening.Thedosemaybe
uptitrated to 80mg daily, administeredasasingledose(oneprolonged-releasetabletfluvastatin 80mg)at anytime of
thedayor asone40mg capsulegiventwicedaily (onein themorningandonein theevening).

Themaximumlipid-loweringeffectwith agivendoseis achievedwithin 4 weeks.Doseadjustmentsshouldbemadeat
intervalsof 4 weeksor more.

Secondaryprevention in coronaryheartdisease

Irish Medicines Board

______________________________________________________________________________________________________________________

Date Printed 07/12/2012 CRN 2120562 page number: 1



In patientswith coronaryheartdiseaseafter percutaneouscoronaryinterventionstheappropriatedaily doseis 80mg.

Fluvastatinis efficaciousin monotherapy. Whenfluvastatin is usedin combination with cholestyramineor otherresins,
it shouldbeadministeredat least4 hoursafter theresin to avoidsignificant interactiondueto bindingof thedrugto the
resin. In caseswherecoadministrationwith a fibrate or niacin is necessary, thebenefitandtherisk of concurrent
treatmentshouldbecarefullyconsidered(for usewith fibratesor niacin seesection 4.5).

Paediatric population

Childrenandadolescentswith heterozygousfamilial hypercholesterolemia

Prior to initiating treatmentwith fluvastatin in childrenandadolescents aged9 years andolderwith heterozygous
familial hypercholesterolaemia,thepatientshould beplacedonastandardcholesterol-lowering diet,andcontinued
during treatment.

Therecommendedstartingdoseis one20mgcapsule. Doseadjustmentsshouldbemadeat 6-weekintervals.Doses
should beindividualisedaccordingto baseline LDL-C levelsand therecommendedgoalof therapyto beaccomplished.
Themaximumdaily doseadministeredis 80mgeitheras immediate-releasecapsules40mg twicedaily or asone
prolonged-releasetablet80mgoncedaily.

Theuseof fluvastatin in combinationwith nicotinic acid, cholestyramine,or fibratesin childrenandadolescentshas
not beeninvestigated.

Fluvastatinhasonly beeninvestigatedin childrenof 9 yearsandolderwith heterozygousfamilial
hypercholesterolaemia.

Renal impairment

Fluvastatinis clearedby theliver, with lessthan6%of theadministereddoseexcretedinto theurine.The
pharmacokineticsof fluvastatin remainunchangedin patients with mild to severerenal insufficiency. No dose
adjustmentsarethereforenecessaryin thesepatients,however,dueto limitedexperiencewith doses>40mg/day in case
of severe renalimpairment(CrCL <0.5mL/secor 30mL/min), thesedoses shouldbeinitiatedwith caution.

Hepatic impairmentFluvastatin is contraindicatedin patients with active liver disease, or unexplained,persistent
elevationsin serumtransaminases(seesections4.3,4.4and5.2).

Elderly population

No doseadjustmentsarenecessaryin this population.

Method of administration

Fluvat40mgcapsulescanbetakenwith or without mealsandshouldbeswallowedaswholewith aglassof water.

4.3 Contraindications

Fluvastatinis contraindicated:
• in patientswith known hypersensitivity to fluvastatin or any of theexcipientslistedin section6.1.
• in patientswith active liver disease,or unexplained,persistentelevationsin serumtransaminases(seesections4.2,
4.4 and4.8).
• duringpregnancyandbreast-feeding(seesection 4.6).

4.4 Special warnings and precautions for use

Liver function
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Postmarketing casesof fatal andnon-fatal hepatic failureshavebeenreportedwith somestatins including fluvastatin.
Althougha causalrelationshipwith fluvastatin treatmenthasnot beendetermined,patientsshouldbeadvisedto report
any potential symptoms or signsof hepatic failure (e.g. nausea, vomiting, loss of appetite, jaundice,impairedbrain
function,easybruisingor bleeding),andtreatment discontinuationshould beconsidered.

As with other lipid-lowering agents,it is recommendedthat liver function testsbe performedbefore the initiation of
treatment and at 12 weeksfollowing initiation of treatment or elevation in doseand periodically thereafter in all
patients.Shouldanincreasein aspartateaminotransferase(AST) or alanineaminotransferase(ALT) exceed3 timesthe
upper limit of normalandpersist,therapy shouldbe discontinued.In very rarecases,possiblydrug-relatedhepatitis
wasobservedthatresolvedupondiscontinuation of treatment.

Cautionshould beexercisedwhenfluvastatin is administeredto patientswith a historyof liver diseaseor heavy alcohol
ingestion.

Skeletal muscle
Myopathy hasrarely beenreportedwith fluvastatin. Myositis andrhabdomyolysishave beenreported very rarely. In
patientswith unexplaineddiffusemyalgias,muscle tendernessor muscle weakness,and/ormarkedelevationof creatine
kinase(CK) values,myopathy, myositisor rhabdomyolysis haveto beconsidered.Patientsshouldthereforebeadvised
to promptly report unexplainedmusclepain, muscle tendernessor muscle weakness,particularly if accompaniedby
malaiseor fever.

Creatine kinasemeasurement
There is no current evidenceto require routine monitoring of plasmatotal CK or other muscleenzymelevels in
asymptomaticpatients on statins. If CK hasto bemeasured it should not bedonefollowing strenuousexerciseor in the
presenceof anyplausiblealternative cause of CK increase as this makes the value interpretation difficult.

Before the treatment
As with all otherstatinsphysiciansshould prescribe fluvastatin with caution in patientswith predisposingfactors for
rhabdomyolysisandits complications. A creatine kinaselevelshould bemeasuredbeforestarting fluvastatintreatment
in thefollowing situations:

• Renalimpairment
• Hypothyroidism
• Personalor familial historyof hereditarymusculardisorders
• Previoushistoryof musculartoxicity with astatin or fibrate
• Alcohol abuse
• Sepsis
• Hypotension
• Trauma
• Major surgery
• Severemetabolic, endocrineor electrolytedisorders
• Uncontrolledepilepsy
• In elderly (age> 70 years), thenecessityof suchmeasurement shouldbeconsidered,accordingto thepresence

of otherpredisposing factorsfor rhabdomyolysis

In suchsituations,the risk of treatmentshouldbeconsideredin relation to thepossiblebenefitandclinical monitoring
is recommended.If CK levels are significantly elevatedat baseline to more than 5 times the upperlimit of normal
(ULN), levels shouldbe re-measuredwithin 5 to 7 dayslater to confirm theresults.If CK levels arestill significantly
elevated(> 5 x ULN) at baseline,treatmentshouldnot bestarted.

Whilst on treatment
If muscular symptomslike pain,weaknessor crampsoccurin patientsreceiving fluvastatin,their CK levelsshouldbe
measured. Treatmentshould bestoppedif theselevels are foundto besignificantly elevated(> 5 x ULN).

If muscularsymptomsaresevereandcausedaily discomfort, even if CK levels are elevatedto ≤ 5 x ULN, treatment
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discontinuationshouldbeconsidered.

Should thesymptomsresolve andCK levelsreturn to normal, thenre-introduction of fluvastatin or anotherstatin may
beconsideredat thelowest doseandunder closemonitoring.

The risk of myopathyhasbeenreportedto be increasedin patients receiving immunosuppressiveagents (including
ciclosporin), fibrates,nicotinic acidor erythromycin togetherwith other HMG-CoA reductaseinhibitors. Isolatedcases
of myopathyhavebeenreportedpost-marketing for concomitant administrationof fluvastatin with ciclosporin and
fluvastatinwith colchicine.Fluvastatin shouldbeusedwith caution in patients receiving suchconcomitantmedication
(seesection 4.5).

Interstitial lungdisease
Exceptionalcasesof interstitial lung diseasehavebeenreported with somestatins,especiallywith long term therapy
(seesection4.8). Presentingfeaturescan includedyspnoea, non-productivecoughanddeteriorationin generalhealth
(fatigue,weight lossandfever). If it is suspecteda patienthasdevelopedinterstitial lung disease,statintherapyshould
bediscontinued.

DiabetesMellitus
Someevidencesuggeststhatstatinsasa classraisebloodglucoseand in somepatients,at high risk of future diabetes,
may producea level of hyperglycaemia whereformal diabetes careis appropriate.This risk, however, is outweighedby
thereductionin vascularrisk with statinsandthereforeshould not bea reasonfor stoppingstatintreatment.Patientsat
risk (fastingglucose5.6 to 6.9 mmol/L, BMI>30kg/m2,raisedtriglycerides,hypertension) shouldbe monitoredboth
clinically andbiochemically accordingto nationalguidelines.

Paediatric population
Children and adolescents with heterozygous familial hypercholesterolemia
In patients aged<18 years,efficacyandsafety havenot been studied for treatmentperiods longerthantwo years.No
data areavailable about thephysical,intellectual andsexual maturationfor prolongedtreatmentperiod.The long-term
efficacy of fluvastatin therapyin childhoodto reducemorbidity and mortality in adulthoodhasnot beenestablished
(seesection 5.1).

Fluvastatin has only been investigated in children of 9 years and older with heterozygous familial
hypercholesterolaemia(for detailsseesection 5.1). In thecaseof pre-pubertalchildren,asexperienceis very limitedin
thisgroup,thepotentialrisksandbenefitsshouldbecarefully evaluatedbeforetheinitiation of treatment.

Homozygousfamilial hypercholesterolemia
No data are available for the use of fluvastatinin patients with the very rare condition of homozygousfamilial
hypercholesterolemia.

4.5 Interaction with other medicinal products and other forms of interaction

Fibrates and niacin
Concomitantadministration of fluvastatinwith bezafibrate, gemfibrozil, ciprofibrateor niacin (nicotinic acid) hasno
clinically relevanteffect on the bioavailability of fluvastatin or the other lipid-lowering agent. Sincean increasedrisk
of myopathy and/orrhabdomyolysis hasbeen observed in patients receiving HMG-CoA reductaseinhibitors together
with any of thesemolecules,the benefit and the risk of concurrent treatment shouldbe carefully weighedand these
combinationsshould only beusedwith caution (seesection4.4).

Colchicines
Myotoxicity, including muscle pain and weakness and rhabdomyolysis, has been reportedin isolated cases with
concomitantadministrationof colchicines.Thebenefit andtherisk of concurrent treatmentshouldbecarefully weighed
and these combinationsshouldonly beusedwith caution (seesection4.4).

Ciclosporin
Studiesin renaltransplantpatientsindicate that thebioavailability of fluvastatin (up to 40mg/day)is not elevatedto a
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clinically significant extent in patientson stable regimensof ciclosporin.Theresultsfrom anotherstudywherein 80mg
fluvastatin was administeredto renal transplantpatients who were on stable ciclosporin regimen showed that
fluvastatinexposure(AUC) andmaximumconcentration (Cmax) were increasedby 2-fold compared to historical data

in healthy subjects. Although theseincreases in fluvastatin levels were not clinically significant, this combination
should beusedwith caution.Startingandmaintenance doseof fluvastatin shouldbeaslow aspossiblewhen combined
with ciclosporin.

Fluvastatin(40mgand80mg) hadnoeffect on thebioavailability of ciclosporinwhenco-administered.

Warfarin and other coumarin derivatives
In healthy volunteers, the useof fluvastatin and warfarin (single dose) did not adverselyinfluencewarfarin plasma
levelsandprothrombintimescomparedto warfarin alone.

However, isolated incidencesof bleedingepisodesand/or increased prothrombintimeshavebeenreportedvery rarely
in patientson fluvastatin receiving concomitant warfarin or other coumarin derivatives.It is recommendedthat
prothrombintimesaremonitoredwhenfluvastatin treatmentis initiated,discontinued,or the dosagechangesin patients
receiving warfarinor othercoumarinderivatives.

Rifampicin (rifampin)
Administration of fluvastatin to healthyvolunteerspre-treatedwith rifampicin (rifampin)resulted in a reduction of the
bioavailability of fluvastatin by about50%.Althoughat presentthereis no clinical evidencethat fluvastatin efficacy in
lowering lipid levels is altered,for patients undertaking long-term rifampicin therapy(e.g. treatment of tuberculosis),
appropriateadjustmentof fluvastatindosagemaybewarrantedto ensureasatisfactory reduction in lipid levels.

Oral antidiabetic agents
For patientsreceiving oral sulfonylureas (glibenclamide [glyburide], tolbutamide) for the treatmentof non-insulin-
dependent (type2) diabetesmellutis (NIDDM), addition of fluvastatin does not lead to clinically significant changesin
glycemiccontrol.

In glibenclamide-treated NIDDM patients (n=32), administration of fluvastatin (40mg twice daily for 14 days)
increased the mean Cmax, AUC, and t1/2 of glibenclamide approximately 50%, 69% and 121%, respectively.

Glibenclamide(5 to 20mg daily) increased themeanCmax andAUC of fluvastatinby 44%and51%, respectively. In

this study therewereno changesin glucose,insulin and C-peptide levels.However,patientson concomitant therapy
with glibenclamide (glyburide) and fluvastatin shouldcontinue to be monitored appropriatelywhen their fluvastatin
doseis increasedto 80mgperday.

Bile acid sequestrants
Fluvastatinshould beadministeredat least4 hoursafter theresin(e.g.cholestyramine)to avoida significantinteraction
dueto drugbindingof theresin.

Fluconazole
Administration of fluvastatin to healthyvolunteers pre-treated with fluconazole(CYP 2C9 inhibitor) resultedin an
increase in theexposureandpeakconcentrationof fluvastatin by about84%and44%.
Althoughtherewasno clinical evidencethat the safety profile of fluvastatin wasalteredin patientspre-treatedwith
fluconazolefor 4 days,cautionshouldbeexercisedwhenfluvastatin is administeredconcomitantly with fluconazole.

Histamine H2-receptor antagonists and proton pump inhibitors

Concomitantadministrationof fluvastatin with cimetidine, ranitidine, or omeprazoleresults in an increasein the
bioavailability of fluvastatin,which,however,is of noclinical relevance.

Phenytoin
The overall magnitude of the changesin phenytoin pharmacokinetics during co-administration with fluvastatin are
relatively small and not clinically significant.Thus,routine monitoring of phenytoinplasmalevels is sufficientduring
co-administrationwith fluvastatin.
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Cardiovascular agents
No clinically significant pharmacokinetic interactions occur when fluvastatin is concomitantlyadministered with
propranolol,digoxin, losartan,clopidogrelor amlodipine.Basedon thepharmacokineticdata,no monitoringor dosage
adjustmentsarerequiredwhenfluvastatin is concomitantly administeredwith theseagents.

Itraconazole and erythromycin
Concomitantadministration of fluvastatin with the potent cytochromeP450(CYP) 3A4 inhibitors itraconazoleand
erythromycinhasminimal effectson thebioavailabili ty of fluvastatin. Given theminimal involvementof this enzyme
in the metabolism of fluvastatin, it is expected that other CYP3A4 inhibitors (e.g. ketoconazole, ciclosporin) are
unlikely to affectthebioavailability of fluvastatin.

Grapefruit juice
Basedon thelackof interactionof fluvastatin with otherCYP3A4substrates, fluvastatin is notexpectedto interactwith
grapefruitjuice.

4.6 Fertility, pregnancy and lactation

Women of childbearing potential
Womenof childbearingpotentialhaveto useeffective contraception.
If apatient becomespregnantwhile takingFluvat, therapy shouldbediscontinued.

Pregnancy
Thereis insufficientdataon theuseof fluvastatinduringpregnancy.

Since HMG-CoA reductaseinhibitors decreasethe synthesisof cholesterol and possibly of other biologically active
substancesderived from cholesterol,they may causefoetal harm when administered to pregnantwomen.Therefore,
fluvastatinis contraindicatedduringpregnancy (seesection4.3).

Breastfeeding
Basedonpreclinical data, it is expectedthatfluvastatin is excreted into humanmilk. There is insufficient information
on theeffectsof fluvastatinin newborns/ infants.

Fluvastatinis contraindicatedin breastfeedingwomen(seesection 4.3).

4.7 Effects on ability to drive and use machines

No studies on theeffectson theability to driveandusemachineshavebeenperformed.

4.8 Undesirable effects

Themostcommonly reportedadversedrugreactionsaremild gastrointestinal symptoms,insomniaandheadache.

Adversedrug reactionsare listed by MedDRA system organclass.Within eachsystemorganclass,the adversedrug
reactionsarerankedby frequency,with themost frequent first. Within eachfrequencygrouping,adversedrugreactions
are presentedin orderof decreasingseriousness.In addition, thecorrespondingfrequencycategory,usingthefollowing
convention(CIOMS III) is also providedfor each adversedrugreaction: very common(≥ 1/10); common(≥ 1/100to <
1/10); uncommon(≥ 1/1,000to < 1/100);rare(≥ 1/10,000to < 1/1,000);very rare(< 1/10,000);not known(cannotbe
estimated from theavailabledata).

Blood andlymphaticsystemdisorders
Very rare: Thrombocytopenia

Immunesystemdisorders
Rare:Hypersensitivity reactions(rash,urticaria)
Very rare: Anaphylacticreaction
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Psychiatric disorders
Common:Insomnia

Nervoussystemdisorders
Common:Headache
Very rare: Paresthesia,dysesthesia, hypoesthesia also known to be associated with the underlying hyperlipidemic
disorders

Vasculardisorders
Very rare: Vasculitis

Gastrointestinal disorders
Common:Nausea,abdominalpain,dyspepsia
Very rare: Pancreatitis

Hepatobiliarydisorders
Very rare: Hepatitis

Skin andsubcutaneoustissuedisorders
Very rare: Angioedema,faceoedemaandotherskin reactions(e.g.eczema,dermatitis, bullousexanthema)

Musculoskeletalandconnective tissuedisorders
Rare:Myalgia,muscularweakness,myopathy
Very rare: Rhabdomyolysis, lupuslike syndrome,myositis

Reproductive systemandbreast disorders
Not known*: Erectile dysfunction

Investigations
Common:Bloodcreatinephosphokinase increased,bloodtransaminaseincreased

* Basedon post-marketing experiencewith fluvastatin via spontaneouscasereportsand literature cases.
Becausethesereactionsarereportedvoluntarily from a population of uncertain size,it is not possibleto
reliablyestimatetheir frequencywhich is thereforecategorisedasnot known.

Thefollowing adverseeventshavebeenreportedwith somestatins:
• Sleepdisturbances, includinginsomniaandnightmares
• Memory loss
• Sexualdysfunction
• Depression
• Exceptionalcasesof interstitial lungdisease, especially with long-term therapy(seesection4.4)
• DiabetesMellitus: Frequencywil l dependon the presenceor absence of risk factors (fasting blood

glucose≥ 5.6 mmol/L, BMI>30kg/m2,raisedtriglycerides,history of hypertension).
Paediatric population
Children and adolescents with heterozygous familial hypercholesterolemia
Thesafetyprofile of fluvastatinin children and adolescents with heterozygousfamilial hypercholesterolemiaassessed
in 114 patientsaged9-17 yearstreatedin two opennon-comparativeclinical trials wassimilar to the oneobserved in
adults. In bothclinical trials no effectwasobservedon growth andsexual maturation.Theability of thetrials to detect
any effectof treatmentin this areawashoweverlow.

Laboratoryfindings
Biochemicalabnormalitiesof liver function havebeen associated with HMG-CoA reductaseinhibitors andotherlipid-
loweringagents.Based onpooledanalysesof controlledclinical trials confirmed elevationsof alanineaminotransferase
or aspartate aminotranferaselevelsto morethan3 timestheupper limit of normal(ULN) occurredin 0.2%on
fluvastatincapsules20mg/day,1.5%to 1.8%on fluvastatin capsules40mg/day,1.9%on fluvastatin tablets80mg/day
and in 2.7%to 4.9%on twicedaily fluvastatin capsules40mg.Themajority of patientswith theseabnormal
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biochemicalfindingswereasymptomatic.Markedelevationsof CK levels to morethan5 x ULN developedin a very
small numberof patients(0.3to 1.0%).

4.9 Overdose

To datetherehasbeenlimi tedexperience with overdoseof fluvastatin. Specific treatment is not availablefor
fluvastatinoverdose.Shouldanoverdoseoccur, thepatient shouldbetreated symptomaticallyandsupportivemeasures
instituted,asrequired.Liver function testsandserumCK levels shouldbemonitored.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:HMG-CoA reductaseinhibitors
ATC Code:C10A A04

Fluvastatin, a fully syntheticcholesterol-lowering agent, is a competitive inhibitor of HMG-CoA reductase,which is
responsible for the conversion of HMG-CoA to mevalonate,a precursorof sterols, includingcholesterol.Fluvastatin
exerts its main effect in the liver and is mainly a racemate of the two erythro enantiomersof which one exertsthe
pharmacologicalactivity. The inhibition of cholesterol biosynthesisreduces the cholesterol in hepatic cells, which
stimulatesthe synthesisof LDL receptorsand thereby increasesthe uptake of LDL particles.The ultimate result of
thesemechanismsis a reduction in theplasmacholesterolconcentration.

Fluvastatinreducestotal-C, LDL-C, ApoB, and triglycerides,andincreasesHDL-C in patientswith
hypercholesterolaemiaandmixeddyslipidaemia.

In 12placebo-controlledstudiesin patientswith TypeIIa or IIb hyperlipoproteinaemia,fluvastatinalonewas
administeredto 1,621patientsin daily doseregimensof 20mg,40mg and80mg(40mg twice daily) for at least6
weeksduration.In a 24-weekanalysis, daily doses of 20mg, 40mg and80mgproduceddose-relatedreductionsin
total-C, LDL-C, Apo B andin triglyceridesandincreasesin HDL-C (seeTable1).

Fluvastatin80mg prolonged-release tabletswereadministered to over800patientsin threepivotal trials of 24weeks
active treatmentdurationandcomparedto fluvastatin 40mgonceor twice daily. Givenasa singledaily doseof 80mg,
fluvastatinsignificantly reducedtotal-C, LDL-C, triglycerides (TG) andApo B (seeTable1).

Therapeuticresponseis well establishedwithin two weeks,andamaximumresponseis achievedwithin fourweeks.
After four weeksof therapy,themediandecrease in LDL-C was38%andat week24 (endpoint)themedianLDL-C
decreasewas35%.Significantincreasesin HDL-C werealsoobserved.

Table 1 Median percent change in lipid parameters from baseline to week 24 Placebo-controlled studies
(fluvastatin immediate-release capsules)and active-controlled trials (fluvastatin prolonged-release capsules)

Total-C TG LDL-C Apo B HDL-C
Dose N %

∆
N %

∆
N %

∆
N %

∆
N %

∆
All patients
Fluvastatin
20mg1

747 -
17

747 -
12

747 -
22

114 -
19

747 +3

Fluvastatin
40mg1

748 -
19

748 -
14

748 -
25

125 -
18

748 +4

Fluvastatin
40mg twice
daily1

257 -
27

257 -
18

257 -
36

232 -
28

257 +6

Fluvastatin 750 - 750 - 748 - 745 - 750 +7
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1 Data for Fluvastatinfrom 12placebo-controlled trials
2 Data for Fluvastatin80mg tabletfrom three24-week controlled trials

In theLipoproteinandCoronaryAtherosclerosisStudy(LCAS), theeffect of fluvastatinoncoronaryatherosclerosis
wasassessedby quantitativecoronaryangiographyin maleand female patients(35 to 75yearsold) with coronary
artery diseaseandbaselineLDL-C levelsof 3.0to 4.9mmol/l (115to 190mg/dl). In this randomised, double-blind,
controlled clinical study,429patientsweretreated with eitherfluvastatin 40mg/dayor placebo.Quantitative coronary
angiogramswereevaluatedat baselineandafter 2.5years of treatmentandwereevaluablein 340out of 429patients.
Fluvastatintreatmentslowedtheprogressionof coronaryatherosclerosis lesionsby 0.072mm(95%confidence
intervalsfor treatmentdifferencefrom −0.1222to −0.022mm)over 2.5yearsasmeasuredby changein minimum
lumendiameter (fluvastatin−0.028mm vs.placebo−0.100mm). No directcorrelationbetween theangiographic
findingsandtherisk of cardiovasculareventshasbeendemonstrated.

In theFluvastatin InterventionPrevention Study (LIPS), theeffect of fluvastatin onmajoradversecardiacevents
(MACE; i.e. cardiacdeath,non-fatalmyocardial infarctionandcoronaryrevascularisation) wasassessedin patients
with coronaryheartdiseasewhohadfirst successful percutaneouscoronaryintervention.Thestudyincludedmaleand
femalepatients(18-80 yearsold) andwith baselinetotal cholesterollevels rangingfrom 3.5-7.0mmol/l (135to 270
mg/dl).

In this randomised,double-blind, placebo-controlledtrial fluvastatin (n = 844),givenas80mgdaily over4 years,
significantly reducedtherisk of thefirst MACE by 22%(p = 0.013)ascomparedto placebo(n = 833).
Theprimaryendpointof MACE occurredin 21.4%of patients treated with fluvastatinvs26.7%of patientstreatedwith
placebo(absoluterisk difference:5.2%;95%CI: 1.1to 9.3).

Thesebeneficialeffectswereparticularly noteworthy in patientswith diabetesmellitusandin patientswith multivessel
disease.

Paediatric population
Children and adolescents with heterozygous familial hypercholesterolemia
Thesafetyandefficacyof fluvastatinin childrenandadolescent patientsaged 9 - 16yearsof agewith heterozygous
familial hypercholesterolemiahasbeenevaluatedin 2 openlabel,uncontrolledclinical trials of 2 years'duration.114
patients(66 boysand48girls) weretreated with fluvastatin administered aseitherfluvastatin20mg/dayto 40mg
twicedaily or fluvastatin80mgprolonged-releasetabletsoncedaily usingadose-titration regimen baseduponLDL-C
response.

Thefirst studyenrolled29pre-pubertalboys,9-12years of age,whohad anLDL-C level > 90thpercentilefor ageand
oneparentwith primaryhypercholesterolemiaandeithera family history of premature ischemicheartdiseaseor tendon
xanthomas.ThemeanbaselineLDL-C was226mg/dL equivalent to 5.8mmol/L (range:137- 354mg/dLequivalentto
3.6 – 9.2mmol/L). All patientswerestarted on fluvastatin 20mgdaily with doseadjustmentsevery6 weeksto 40mg
daily then80mgdaily (40mg twicedaily) to achieveanLDL-C goalof 96.7to 123.7mg/dL (2.5mmol/L to 3.2
mmol/L).

80mg2 25 19 35 27

Baseline
TG ≥ 200
mg/dl
Fluvastatin
20mg1

148 -
16

148 -
17

148 -
22

23 -
19

148 +6

Fluvastatin
40mg1

179 -
18

179 -
20

179 -
24

47 -
18

179 +7

Fluvastatin
40mg twice
daily1

76 -
27

76 -
23

76 -
35

69 -
28

76 +9

Fluvastatin
80mg2

239 -
25

239 -
25

237 -
33

235 -
27

239 +11
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Thesecondstudyenrolled85maleandfemale patients,10 to 16yearsof age,whohadanLDL-C > 190mg/dL
(equivalentto 4.9mmol/L) or LDL-C > 160mg/dL (equivalentto 4.1mmol/L) andoneor morerisk factorsfor
coronaryheartdisease,or LDL-C > 160mg/dL (equivalent to 4.1mmol/L) andaproven LDL-receptordefect.The
meanbaselineLDL-C was225mg/dL equivalentto 5.8mmol/L (range:148- 343mg/dLequivalentto 3.8– 8.9
mmol/L). All patientswerestartedon fluvastatin 20mgdaily with doseadjustmentsevery6 weeksto 40mgdaily then
80 mgdaily to achieveanLDL-C goalof < 130mg/dL (3.4mmol/L). 70patientswerepubertalor postpubertal (n=69
evaluated for efficacy).

In thefirst study(in prepubertalboys),fluvastatin 20 to 80mgdaily dosesdecreasedplasmalevelsof total-C andLDL-
C by 21%and27%,respectively.ThemeanachievedLDL-C was161mg/dLequivalentto 4.2mmol/L (range:74 -
336mg/dL equivalent1.9– 8.7mmol/L). In thesecondstudy(in pubertal andpostpubertalgirls andboys), fluvastatin
20 to 80mgdaily doses decreasedplasmalevelsof total-C andLDL-C by 22%and28%,respectively. Themean
achievedLDL-C was159mg/dLequivalentto 4.1mmol/L (range:90 - 295mg/dLequivalent to 2.3– 7.6mmol/L).

Themajorityof patientsin bothstudies(83%in thefirst studyand89%in thesecondstudy)weretitratedto the
maximumdaily doseof 80mg.At studyendpoint,26 to 30%of patientsin bothstudiesachieved a targetedLDL-C
goal of < 130mg/dL (3.4mmol/L).

5.2 Pharmacokinetic properties

Absorption

Fluvastatinis absorbedrapidlyandcompletely (98%)after oral administration of asolutionto fastedvolunteers.After
oral administration of fluvastatin 80mgprolonged-releasetablets,and in comparisonwith theimmediate-release
capsules,theabsorptionrateof fluvastatin is almost60%slower while themeanresidencetime of fluvastatinis
increasedby approximately4 hours. In a fedstate,thedrugis absorbedat a reducedrate.

Distribution

Fluvastatinexertsits main effectin theliver, which is also themain organfor its metabolism.Theabsolute
bioavailability assessedfrom systemicbloodconcentrationsis 24%.Theapparentvolumeof distribution(Vz/f) for the
drug is 330litres.More than98%of thecirculating drugis boundto plasmaproteins, andthis bindingis not affected
either by theconcentration of fluvastatin,or by warfarin, salicylic acid or glyburide.

Biotransformation

Fluvastatinis mainly metabolizedin theliver. Themajorcomponentscirculating in thebloodarefluvastatinandthe
pharmacologically inactiveN-desisopropyl-propionicacid metabolite.Thehydroxylatedmetaboliteshave
pharmacologicalactivity but donotcirculatesystemically. Therearemultiple, alternative cytochromeP450(CYP450)
pathwaysfor fluvastatinbiotransformationandthusfluvastatin metabolism is relativelyinsensitiveto CYP450
inhibition.

Fluvastatininhibitedonly themetabolismof compoundsthataremetabolized by CYP2C9.Despitethepotentialthat
thereforeexistsfor competitiveinteractionbetweenfluvastatinandcompoundsthatareCYP2C9 substrates,suchas
diclofenac,phenytoin,tolbutamide,andwarfarin, clinical dataindicatethatthis interaction is unlikely.

Elimination

Following administrationof 3H-fluvastatin to healthy volunteers,excretionof radioactivity isabout 6%in theurineand
93%in thefaeces,andfluvastatinaccountsfor lessthan2%of thetotal radioactivity excreted.Theplasmaclearance
(CL/f) for fluvastatin in manis calculatedto be1.8± 0.8L/min. Steady-state plasmaconcentrationsshownoevidence
of fluvastatin accumulationfollowing administrationof 80mgdaily. Following oral administrationof 40mg
fluvastatin,theterminaldisposition half-life for fluvastatin is 2.3 ± 0.9hours.
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Characteristicsin patients

Plasmaconcentrationsof fluvastatindonot varyas a functionof either ageor genderin thegeneral population.
However, enhancedtreatmentresponsewas observedin womenand in elderlypeople.

Sincefluvastatinis eliminatedprimarily via thebiliary routeand is subject to significantpre-systemicmetabolism, the
potentialexistsfor drugaccumulationin patientswith hepatic insufficiency(seesections4.3and4.4).
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Childrenandadolescentswith heterozygousfamilial hypercholesterolemia

No pharmacokinetic datain childrenareavailable.

5.3 Preclinical safety data

Theconventional studies,includingsafetypharmacology,genotoxicity, repeateddosetoxicity, carcinogenicityand
toxicity on reproductionstudiesdid not indicateotherrisksfor thepatient thanthoseexpecteddueto the
pharmacologicalmechanismof action.A variety of changeswere identifiedin toxicity studiesthatarecommonto
HMG-CoA reductaseinhibitors.Basedonclinical observations,liver function testsarealreadyrecommended(see
section4.4). Furthertoxicity seenin animals waseithernot relevant for human useor occurredatexposure levels
sufficiently in excessof themaximumhumanexposureindicating lit tle relevanceto clinical use.Despitethetheoretical
considerationsconcerningtheroleof cholesterol in embryodevelopment, animalstudiesdid not suggestan
embryotoxic andteratogenicpotentialof fluvastatin.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Capsule contents:
Calciumcarbonate
Cellulose microcrystalline
Pregelatinisedmaizestarch
Talc
Sodiumhydrogencarbonate
Magnesiumstearate

Hard gelatin capsule:
Gelatin
Titaniumdioxide(E171)
Ironoxidered(E172)
Sodiumlaurilsulfate

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

OPA/ Al/ PVC/ Al blister:3 years
HDPEbottle: 3 years

After first openingtheHDPEbottle:4 months

6.4 Special precautions for storage

OPA/ Al/ PVC/ Al blister:Do notstoreabove25°C
HDPEbottle: Do notstoreabove25°C

Storein theoriginal packagein orderto protect from light.

6.5 Nature and contents of container

OPA/ AL/ PVC/ Al blister:14,20,28,30, 50,56,84,90,98,100,490hardcapsules
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HDPEbottle with PPcap:98hardcapsules

Not all packsizesmaybemarketed.

6.6 Special precautions for disposal and other handling

No specialrequirements.

7 MARKETING AUTHORISATION HOLDER

RowexLtd
Bantry
Co. Cork

8 MARKETING AUTHORISATION NUMBER

PA 711/117/2

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateof first authorisation: 25th January2008
Dateof lastrenewal: 30th April 2010

10 DATE OF REVISION OF THE TEXT

December2012
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